Hino
Air suspension
Luftfjadring

2004-02-17
38-051708e

56-227601

IT7YARNYYaYy 56-647200 mm

English
Mounting instruction/Spare part list
General
Installation work should be carried out by trained and
skilled staff. It should be performed at an authorised
workshop where the required tools and equipment
are available and where provisions can be made for
accessibility and safety.
Identify all components prior to installation. Follow
the instructions.

Follow the lorry manufacturer’s instructions
Illl as well. Do not alter the recommended

settings.

Svenska

Monteringsanvisning/Reservdelslista
Allmént

Monteringen skall utféras av utbildad och kompetent
personal och ske pa auktoriserad verkstad dar
erforderliga verktyg och utrustning finns och dar
atkomlighet och sakerhet kan tillgodses.

Identifiera alla delar fére montering.

F&lj anvisningarna.
|I|I Folj daven lastvagnstillverkarens
anvisningar Andra ej rekommenderade

installningar.

B4
AR/ SR X b
EITYS

B ERIIFHEZ R (FIEL WRITEFDOADITOTLS

W, Foo BERIECREOTMRL. TNOSHBENRT <

POREICKESNTNWDERDERISLRETIT>TL

YR

RIS, 2 TORREERLTILEL,
REAICRE S TR ETVWET, Feo by o A

|I|I —h—DI/RICHE>TLEZSL, HEDEEL
ZBELIENTLSES,




I
1. Driving direction 2. Cylinder bracket
Férdriktning Cylinderféste

3. approx. 230 mm at 275/80 22,5"
ca 230 mm vid déck 275/80 22,5"

Figure/ Figur 1:2 a

Figure/ Figur 1:2 b

1. Driving direction
Férdriktning

Figure/ Figur 1:2 ¢

English

1. Mounting of brackets

1:1 Exchange the two inner nuts on the airsuspension
frame bar into the special nuts delivered in the
kit (A)and exchange the rear outer nut on the
airsuspension frame bar into the tightening nut
delivered in the kit (E). Tighten according to Hino's
instructions.

1:2 Mount the spacers (D) and the bracket according
to figure 1:2a, 1:2b and 1:2c.

Tighten the nuts (B) with 200 Nm and the nut (F)
with 250 Nm.

2. Mounting of ONSPOT unit

2:1 Mountthe ONSPOT unit according to figure 1:2a.
If necessary, place the spacing plates delivered in the
kit between the cylinder bracket and the bracket kit
to obtain correct height depending on the tyre size.

3. Mounting the wheel

3:1 According to separate mounting instructions 38-
155901.

4. Mounting of electro and air kit

4:1 Mount the electro and air kit according to
separate mounting instruction, 38-031901.




Svenska

1. Montering fastplattor

1:1 Byt de tva inre muttrarna pa luftfiaderbalken
mot de medlevererade dubbelmuttrarna (A) och byt
ut den bakre yttre muttern mot den medlevererade
fdstmuttern (E). Dra dubbelmuttrarna och
fastmuttern enligt Hinos anvisningar.

1:3 Montera distanserna (D) och bilfastet enligt figur
1:2a, 1:2b och 1:2c. Drag skruvarna (B) med 200
Nm och muttern (F ) med 250 Nm.

2. Montering ONSPOT aggregat

2:1 Montera ONSPOT aggregatet enligt figur 1:
2a. Vid behov lagg de medféljande distansplatarna
mellan cylinderfaste och fastplatta for att uppna ratt
monteringshéjd beroende pa dacksdimension.

3. Montering hjul
Enligt separat monteringsanvisning 38-155900.

4. Montering el och luft

4:1 Montera el- och luftsats enligt separat
monterings-anvisning 38-031900.

HAE
1. 757y Ot

11 IT7HARYY 3> - TU—LAD2DOREIFY bEFY
NCRBOY TN F vy~ (A) (TRFEZ. BADOMIF Y ~
=HBOBES Y b (B) [CRHIFEZET. F7)0F v FEE
EFv bE. HEORERICHK > THOAHZET,

1.3 A=Y (D) LEMT 7Y h%E, (figure) 1:2a,
1:2b, 1:2¢c [CfE> THRWAHIFET. RIL L (B) & 200 Nm
T, 7y bk (F) % 250 Nm THDORABET,

2. ARy baz=y bR

21 A ARy hAZy bEK (figure) 1:2a (CiE> THLY £t
FTET, FAVDTERICL > TEADEENREES/1=H. LB
CIECTHEBDAR=YE U 5—TS0y TS5y b
FohEDREICHEAL, ELWVESCHABLTSES,

3. /R4 =L EL

RIHEEf ESEE 38-155900 Z2BBL T EE Y,

4. BEEREKEEIT7Fy PO

41 BIRMEIT v bERUMTET. BIRIRMERSE
38-031900 R L TS &L,




1. Cylinder
Cylinder

2. Rigging screw
Vantskruv

Figure/ Figur 5:2a

3. Stop screw arm
Stoppskruv arm

4. Arm
Arm

English

5. Adjustment of Onspot

5:1 Test the ONSPOT a couple of times down and
up. Check that arm and chainwheel have clearence
in moving up and down. Necessary adjustment can
be made by turning the whole ONSPOT sidewards.
Tighten the bolts (C) (see figur 1:2a) with 200 Nm (20
kpm). Adjust the throttle valve so that the right arm
and wheel always are the last to go back to resting
position. See to it that the ONSPOT equipment is
not mounted closer to the vehicle's movable parts
than approx. 15 mm. Also check this with the air
suspension in its highest and lowest position.

Always use the vehicle’s
pneumatic system to check
that the chain wheel and arm
are moving freely, as manual
movements may damage
the cylinder. Ensure that no-
body is within the pneumatic
cylinder’s danger zone when
itis activated from the driver’s
cab.

5:2 The chainwheel contact pressure against the tyre
shall be 200-350 Nm (20-35 kpm). Adjust if necessary
with the pushrod rigging screw, see figure 5:2 a.
5:3 The distance between chains and ground shall
be min. 20 mm in resting position. Link may be cut
if necessary.

5:4 Test drive ONSPOT in approx. 20 km/h and
control the prints from the chains. They shall form a
regular pattern. Check that the right wheel always
is the last to go back. Adjust if necessary the throttle
valve.

6. Checking

6:1 Aninitial check and service should be performed
after 3-4 weeks’ operation. Bolts should be checked
and tightened if necessary.

Give all directions and instructions to the custo-
mer. These should be kept in the vehicle for
future service and maintenance work.




Svenska

5. Injustering ONSPOT

5:1 Provkér ONSPOT ett par ganger upp och ner.
Kontrollera att arm och kedjehjul gar fritt. Eventuell
justering kan ske genom att vrida hela aggregatet i
sidled. Dra skruvarna (C) (se figur 1:2a) med 200
Nm (20 kpm). Justera strypventilen sa att héger arm
med hjul alltid gar tillbaka sist till vilolaget. Hoger
hjul skall stanna nedanfér det vanstra. Tillse att
ONSPOT-utrustningen ej kommer narmare fordonets
rérliga delar an cirka 15 mm. Kontrollera dven detta
med luftfjadringen i hégsta och lagsta lage.

B 45
5. AV ARy PORAE

51 A VRARy hE2RLETFICEMNLET., 7T—LEF—V
RA—IDBERICEBKHED DEKRLET, LEICEL, 1=
v N EEXKFEARICELTHELTEZS W, RILE (C)

(& 1:2a £88) % 200 Nm TH#ORAHET, KA —)LDDLN
AT — ADREICHERIKEICERTSLD. ROy ML/NL
TERABRLET., ARORA —ILEERORA =L EHB>T
HITDMUBEICE> TWRITNIEARYERAL, A ARy b=
v NS, EEOFEEDS 15 mm OFER (CEELARNK

S, FBELTLES N, IT7THARY Y 3 U IREIE - RIE
RIEICHKAZEZICEHLTHRERL TS ESL,

Anvénd alltid bilens luft-
system vid kontroll av att
kedjehjul och arm gar fritt
da manuell forflyttning kan
skada cylindern. Tillse att
ingen personal befinner sig
i luftcylinderns riskomrade
ndr den aktiveras fran férar-
hytten.

FI—2RA =T —ANEH
ICBIS ME S I ESRT B8,

GBTEHDITATALAZERL
TSESZ ), FTEMTE 2V
I —ICIEEESABEBHY
F9. I7 VI —EEGED
SIRET BB BRI YU T7HICH
HOWENWCELEEELTSES

AN

5:2 Kedjehjulets anliggningstryck mot dacket skall
vara ca 200-350N (20-35 kp). Justera eventuellt med
tryck-stangens vantskruyv, se figur 5:2 a.

5:3 Avstandet mellan kedjor och mark skall i vilolaget
vara minst 20 mm. Lank far vid behov kapas.

5:4 Provkér ONSPOT i ca 20 km/h och kontrollera
avtrycken fran kedjorna. De skall bilda ett regelbundet
monster. Kontrollera att héger hjul alltid gar tillbaka
sist. Justera eventuellt strypventilen.

6. Kontroll

6:1 En forsta kontroll och dversyn skall ske efter 3-4
veckors kérning. Bultférband skall kontrolleras och
efterdras .

52F 1 —2RA—IDZAYI(xd BiEATE(TH 200~350N
T3, HEICHL., Tyia0y RORBRSTREL T
T\, K (figure) 5:2a 58,

53 Fr—LHEEDRERBIE. WIMNEICHD EETRIE
20mm HETT, HECIGU. UV IETBL TS,
5:4 ARy A ITLTH 20 km/B TEITL. F—
UihESBRLET, —EDEENTETNS(ETTY, AED
RA—IDBICHRRBICRDZEEEDRL TSN, BEITS
L. ABRX>TRHRELET,

6. =&

6:1 3~4BREETLEE. MEOSEKREA—N—FK—)L%
TWET, RV MEZSKRL, BOELTZSN,

Lamna alla anvisningar och instruktioner till kun-
den att forvaras i fordonet for framtida service
och underhall.

ERECHAZTERADORTARICMA TERMAITEFT
EDLD. ETUBERICEL TS,




45,46,47

10 = Compl. cylinder/Kompl.cylinder

18 56-098203 Rigging screw

Spare part list 56-227601 56-647200

Pos Partno Description Qty Pos Partno Description Qty
Cylinder bracket and arm 20 56-100501 Angle joint 2
1 56-155005 Arm 04 left 1 21 56-043801 Clamp 4
56-155006 Arm 04 right 1 22 35-033100 Screw M10x50 4
2 56-063711 Cylinder bracket 04 left 1 23 36-011200 Nut M10 4
56-063712 Cylinder bracket 04 right 1 24  56-053302 Dust seal 2
3 56-191300 Bearing cups incl. packing 25 36-018500 NutM14 2

and grease 2 Vehicle bracket
4  35-096300 Screw M10x45 2 40 56-227302 Vehicle bracket, right 1
36-018300 Nut M10 4 56-227301 Vehicle bracket, left 1
Cylinder 41 56-062112 Double nut 4
10 56-214901 Cylinder compl. 04 2 42 56-105108 M 16 Spacer 30 mm 4
11 56-043502 Lid 2 43 56-193700 Spacing plate t=10 mm 2
12 56-092801 Diaphragm 2 44  56-212501 Tightening nut 2
14 56-213300 Pushrod 2 45 37-000700 Washer BRB 17 x 30 x 3 8
15 37-064600 Spring 2 46 36-013100 Nut M16 Nylock 4
16  56-053301 Dust seal 2 47  35-033500 Screw M16 x 70 8
17 56-213200 Housing 2 48 56-062113 Nut 2

2
2

19 36-017600 Nut M14

VBG PRODUKTER AB reserve the right to amend or alter specifications at their discretion.




Reservdelslista 56-227601

56-647200

Pos Det.nr Benadmning Antal Pos Det.nr Benadmning Antal
Cylinderfaste och arm 20 56-100501 Vinkellank 2
1 56-155005 Arm 04 vanster 1 21 56-043801 Spannband 4
56-155006 Arm 04 hoger 1 22  35-033100 Skruv M10x50 4
2 56-063711 Cylinderfaste 04 vanster 1 23 36-011200 Mutter M10 4
56-063712 Cylinderfaste 04 héger 1 24 56-053302 Dammskydd 2
3 56-191300 Lagerskalar inkl. tatning 25 36-018500 Mutter M14 2
och fett 2 Bilfaste
4  35-096300 Skruv M10x45 2 40 56-227302 Bilfaste, hoger 1
36-018300 Mutter M10 4 56-227301 Bilfaste, vanster 1
Cylinder 41 56-062112 Dubbelmutter 4
10 56-214901 Cylinder kompl. 04 2 42 56-105108 M16 Distans 30 mm 4
11 56-043502 Lock 2 43 56-193700 Distansplat 10 mm 2
12 56-092801 Membran 2 44  56-212501 Féastmutter 2
14 56-213300 Tryckstang 2 45 37-000700 Bricka BRB 17 x 30 x 3 8
15 37-064600 Fjader 2 46  36-013100 Mutter M16 Nylock 4
16  56-053301 Dammskydd 2 47 35-033500 Skruv M16 x 70 8
17 56-213200 Hus 2 48 56-062113 Mutter 2
18 56-098203 Vantskruv 2
19 36-017600 Mutter M14 2
VBG PRODUKTER AB forbehaller sig ratten till konstruktionsférandringar.
#fam U R b+ 56-227601 56-647200
&S a¥ e223 B &5 mE B B
PIE-TSTy bET—A 20 56-100501 7> o )L#xF 2
1 56-155005 7—4 04 £ 1 21 56-043801 45>~ 4
56-155006 7—LA 04 & 1 22 35-033100 7Rl k M10x50 4
2 56-063711 Sy 4 —T754 v 04k 1 23 36-011200 ++v ~ M10 4
56-063712 >y 4 —FS545 v 04 A 1 24  56-053302 i&4&(¥ 2
3 56-191300 +— )l BLURTY —RFFEAT 25 36-018500 + v ~ M14 2
Voo hy”7 2 ERIST7vhk
4 35-096300 R)L k M10x45 2 40 56-227302 E®mTS4H v MNA 1
36-018300 + k M10 4 56-227301 &®HTS4 vy NE 1
Uy - 41 56-062112 57 )L+ b 4
10 56-214901 >y >4 ——=t 04 2 42 56-105108 M16 XR—% 30 mm 4
11 56-043502 — 4 2 43 56-193700 X ~R—1H 10 mm 2
12 56-092801 44+ 75 A 2 44  56-212501 EE+ v k 2
14 56-213300 v amw R 2 45 37-000700 7w+ BRB17x30x3 8
15 37-064600 =z~ >4 2 46 36-013100 +v ~ M16 #J)L7O Y2 4
16 56-053301 2L+ 2 47  35-033500 sK)L k M16x 70 8
17  56-213200 N\ s 2 48 56-062113 + v 2
18 56-098203 Fzex 2
19 36-017600 +. ~ M14 2

HADAKITFERSEESNDIEEDIHYET.




AUSTRALIA

TRANSPEC LIMITED

P O Box 217 1 Cherry Lane

AU - 3028 P.O LAVERTON, VIC 3028
Tel +61 3 92 67 24 44

Fax +61 3 93 69 48 26

BELGIUM/LUXEMBOURG
WABCO Belgium S.A. - N.V.
Petrus Bayensstraat 70

BE - 1702 GROOT-BIJGAARDEN
Tel +32 24810900

Fax +32 24633659

DENMARK

VBG PRODUKTER A/S
Industribuen 20-22

DK - 5592 EJBY

Tel +45 6446 1919

Fax +45 6446 1088

ESTONIA

GOKART AS

Paneeli 5

EE - 11415 TALLINN
Tel +372 6012918
Fax +372 6012917

FINLAND

H KRAATZ OY
Ruukinmestarintie 9
F1-02330 ESPOO
Tel +358 9 8093100
Fax +358 9 80931099

FRANCE

ONSPOT Sarl

14 Route de Sarrebruck

FR - 57645 MONTOY-FLANVILLE
Tel +33 3 8776 3080

Fax +33 3 8776 1944

GERMANY

RINGFEDER VBG GMBH
Oberschlesienstrasse 15
DE - 47807 KREFELD
Tel +49 2151 835 0

Fax +49 2151 835 200

GREAT BRITAIN

FONTAINE INTERNATIONAL
EUROPE LTD.

Enterprise Way

GB - LOWTON WA3 2AG

Tel +44 1942 686000

Fax +44 1942 686006

ICELAND

OSAL OSKAR ANDERSSON
Tangarhofdi 4

IS - 110 REYKJAVIK

Tel +354 587 6619

Fax +354 187 7719

IRELAND

NEWBRIDGE METAL PRODUCTS LTD

Industrial Estate

IE - NEWBRIDGE, Co Kildare
Tel +353 45 431 502

Fax +353 45 433 747

ISRAEL

H KLEIN & SONS LTD
P O Box 1093
Industrial Area-North
IL - ASHDOD 77109
Tel +972 8856 4330
Fax +972 8856 4324

ITALY

NORDAUTO Torino S.R.L.

Via Lanzo 52

IT- 10040 VAL DELLA TORRE (TO)
Tel +39 011 96 89 005

Fax +39 011 96 89 753

JAPAN

SHINKO BOEKI CO LTD
Shibuya Central Bldg

3-14 Udagawa-cho, Shibuya-ku,
JP - TOKYO 150

Tel +81 3 33463 0941

Fax +81 3 33463 1707

NETHERLANDS

WABCO AUTOMOTIVE B.V.
Postbus 8704

NL - 3009 AS ROTTERDAM
Tel +31 10 2888 600

Fax +31 10 2888 601

NEW ZEALAND

TRANSPORT SPECIALTIES LTD
P O BOX 98-971

NZ - S.A.M.C., Wiri, AUCKLAND
Tel +64 9 980 7300

Fax +64 9 980 7306

NORWAY

VBG PRODUKTER A/S
Postboks 94 Leirdal
NO - 1009 OSLO

Tel +47 23 14 16 60
Fax +47 23 14 16 61

POLAND

HYVA POLSKA Sp. z 0.0.
ul. Mysliwska 68

PL - 30718 KRAKOW
Tel +48 12 658 65 05
Fax +48 12 658 44 39

SWEDEN

VBG PRODUKTER AB

Box 1216

SE - 462 28 VANERSBORG
Tel +46 521 277700

Fax +46 521 277790

Branch office:

VBG PRODUKTER AB
Kronoskogsvégen 8
SE - 90361 UMEA
Tel +46 90 271 10

Fax +46 90 326 11

SWITZERLAND

AGL fiir LASTWAGENZUBEHORE
Postfach

CH - 6048 HORW

Tel +41 41 472 525

Fax +41 41 473 179

SWITZERLAND
AMBOFIX METALLBAU
U. Ambdhl

Am Schachenrain 36
CH - 4562 BIBERIST
Tel +41 326 72 36 83
Fax +41 32 67 22 267

TANZANIA

SUPERDOLL TRAILERS MANUFACTURE CO. LTD

P:O Box 16541
TZ - DAR ES SALAAM
Tel +255 22 2860930

Fax +255 22 2865412




		2004-04-02T15:20:12+0200
	Isabell Bergman
	I am approving this document


		2004-04-06T08:21:39+0200
	Lars Holmgren




